TEST REPORT

MNo. : SZIN1807009032PS
Date : Aug 01, 2018

Page: 1of 10
CUSTOMER NAME: Guangzhou Ning E-Plastics company
ADDRESS: Rm.136,Lin he zhong Rd.TianHe,GZ China
Sample Name N L
Manufacturer . Guangzhou Ning E-Plastics company

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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SGS Ref. No. : GZIN1807036888MR

Date of Receipt » Jul 11,2018

Testing Start Date © Jul 11,2018

Testing End Date : Aug 01, 2018

Test result(s) »  For further details, please refer to the following page(s)
(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGES-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch
Testing Center

Joms 2y

James Zheng
Authorized signatory

S ek ke 1 Tkl L et
= —_—

[Fwwa ; I e gt Londine

AP ] @R gr Ppamificaion of P conbesd or
[P Fullaal safant of R dre Licisis cifersise slaled [P
Bl ] B8 i of 0 gl Doy

i P B0 Pk AR O phoas |4 -TEE) B)

Membar of the 565 Group [SG5 SA)



TEST REPORT

No. : SZIN1807009032PS

Date : Aug 01, 2018
Page: 2of 10
Summary of Results:
Mo. Test ltem Test Method Result
Charpy Motched Impact 84kJ/m*”
1 Ry P ISO 179-1:2010
Strength C (Complete break)
IS0 Flexural Strength 93.1MPa
2 Flexural Test 178:2010/Amd.1:2013
Method A Flexural Modulus | 2340MPa
; lzod Notched Impact ISO 80kJ/m®
Strenath 180:2000/Amd.2:2013 P (Partial break)
1 ISO 527-1:2012 & I1SO
L} Tensile Modulus 2320MPa
527-2:2012
Tensile Strength 60.8MPa
. Tensile Test IS0 527-1:2012 & I1SO =
ensile i i
597.2:2012 MNominal Tensile 875
Strain at Break

Original Sample Photo:

Sample A

1] @ dmwdid CM Db g P @l 8ga o

ey e v ekt e O e i e S O DU8100 fOG-TRL RN 1 BETRGENGMEDS  wws sgigeoun com o
#0-ES-IAENERSBOCSIRT SRAESCIE N 51319 | B6-TSH SIORND | (B-TSE NGTEDS 4 sgu.chinaiege.com

Membar of he 5G5S Group [SGS SA)




TEST REPORT

MNo. : SZIN1807009032PS
Date : Aug 01, 2018
Page: 3of 10

1.Test ltem: Charpy Motched Impact Strength
Sample Description: Plastic raw material
Test Method: 150 179-1:2010

Test Condition:
Specimen: IS0 179-1/1eA (Notch preparation: machining)

The capacity of the pendulum:5J

Impact speed: 2.90m/s

Span: 62mm
Lab Environmental Condition: 23 2°C, 50 5%RH
Test Result:

Test ltem Test Result

84kJ/m*
Charpy Motched Impact Strength
C (Complete break)

Mote: Test specimens were injection molded.

Test Photo:

During test
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Before test

No. : SZIN1807009032PS
Date : Aug 01, 2018
Page: 4of 10

After test

Equipment Information:

MNext Calibration
Equipment Model Equipment No, Calibration date S
Impact Tester G967 GZMR-PL-E008 2017-10-10 2018-10-09

2.Test ltem: Flexural Test
Sample Description: Plastic raw material

Test Method: 150 178:2010/Amd.1:2013 Method A

Test Condition:
Specimen: 80mm=9.96mm=4.04mm
Testing speed: 2mm/min

Span: 64mm
Lab Environmental Condition: 23 2°C, 50 5%RH
Test Result:
Test ltem Test Result
Flexural Strength 93.1MPa
Flexural Modulus 2340MPa

Mote: Test specimens were injection molded.
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Test Photo:
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During test

Before test After test

Equipment Information:

. : S Next Calibration
Equipment Model Equipment No. Calibration date dat
ale
Universal testing machine Z21.0 GZMR-PL-E252 2018-04-17 2019-04-16
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TEST REPORT

3.Test ltem: lzod Notched Impact Strength
Sample Description: Plastic raw material
Test Method: |50 180:2000/Amd.2:2013
Test Condition:
Specimen: IS0 180/A (Notch preparation: machining)
The capacity of the pendulum: 25J
Impact speed: 3.46 m/s
Lab Environmental Condition: 23 2 'C, 50 5% RH
Test Result:

MNo. : SZIN1807009032PS
Date : Aug 01, 2018
6 of 10
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Test ltem

Test Result

Izod Notched Impact Strength

80kJ/m*
P (Partial break)

Mote: Test specimens were injection molded.

Test Photo:

During test
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TEST REPORT
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After test

Equipment Information:

Equipment

Model

Equipment No,

Calibration date

Mext Calibration
date

Impact Tester

6967

GZMR-PL-E008

20171010

2018-10-09

4. Test tem: Tensile Modulus
Sample Description: Plastic raw material
Test Method: 180 527-1:2012 & IS0 527-2:2012

Test Condition:

Specimen: Type 1A
Testing speed: 1 mm/min
Gauge length: 75 mm
Initial distance between grips: 115 mm

Lab Environmental Condition: 23 2 'C, 50 5% RH

Test Result:

Test Item

Test Result

Tensile Modulus

2320MPa

Note: Test specimens were injection molded.

|

f= LI ]

RS P [y fLr T BT R TRl Bl CANE Od PR Tl dd
wucaspl i gl it wnEiEn (=] Any andgigifr e aitergbon o Fginificaion of P conbeed or
appad drcs of P SoCumant @ and cEandesy may B I fullaal satant of [Ra e Lrises cfharsve slaled [P

i
i

78 Tl N P PR DAy 10 TR S ]




Test Photo:

During test

TEST REPORT

MNo. : SZIN1807009032PS
Date : Aug 01, 2018
Page: 8of 10

Before test

Equipment Information:

Mext Calibration
Equipment Model Equipment No. Calibration date it
Universal Testing Machine £030 GZMR-PL-E140 2017-10-10 2018-10-09
5.Test Item: Tensile Test
Sample Description: Plastic raw matenal
Test Method: 1SQ 527-1:2012 & 1S0 527-2:2012
Test Condition:
Specimen: Type 1A
Testing speed: 50 mm/min
Gauge length: 75 mm
Initial distance between grips: 115 mm
Lab Environmental Condition: 23 2 'C, 50 5% RH
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Test Result:
Test ltem Test Result
Tensile Strength 60.8MPa
Nominal Tensile Strain at Break B7%

Mote: Test specimens were injection molded.

Test Photo:

During test

Before test After test
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Equipment Information:
, ) o MNext Calibration
Equipment Model Equipment No. Calibration date date
Universal Testin
) ° Z030 GZMR-FL-E140 2017-10-10 2018-10-09
Machine

Appendix information:
The above tests were carried out by SGS-CSTC Standards Technical Services Co., Ltd. GuangZhou

Branch.
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